

IRI

治療スケジュール：1 コース 6 週間

薬剤名	投与量	効能	投与経路	投与時間	1日目	…	15日目	…	29日目	…
グラニセトロン注 +デキサート注	3mg 6.6mg	制吐薬	点滴	15分	○		○		○	
イリノテカン注 +5%ブドウ糖液	150mg/m ² 250mL	治療薬	点滴	90分	○		○		○	
生理食塩液	50mL		点滴	15分	○		○		○	

大森赤十字病院 薬剤部